seanran as. FCC RADIO TEST REPORT Report No. : FG133117B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 19,1068 Made Auto Sweep saL RefLevel 30.00dBm  OMfset 19,1048 Mode Auto Sweep sl

Count 100/100
1 Spurious Emissions

30 dien
0
10 dbimy 10d6m
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20 dBor
SPURICUS_UINE ABS 002 |

- “J.w}l : | lrwm_ -

50 .
2.59 GHz - 10005 pts 20.5 MHz/ 2.795 GHz
2.475 GH: 8004 pts. 12.1 MHz/ 2596 Gz || pro——eees
2 Result Summa 1
2590 GHz 2.690 GHz 100.000 kHz 264875 GHz -6.53 dBm -36.53 dB

2475 GHz 2.490 GHz 248992 GHz -36.87 dBm -11.87 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69072 GHz -35.55 dBm -25.55dB

2,490 GHz 2495 GHz E 249424 GHz -36.61 dBm -23.61 dB 2691 GHz 2695 GHz 1.000 MKz 2.69356 GHz -33.72 dBm -23.72d8

2495 Gz 2496 Gtz 249598 GHz -34.44 dBm -21.4448 2685 Gfte 2730 Gfe 1,000 Mz 270286 GHz -35.63 dBm 2263 d8

2.496 GHz 2.596 GHz 100,000 kiz 254890 GHz -6.80 dBm -36.80 dB 2790 GHe 2795 CHe. 1.000 MHz 279474 GHz 2229 dBm 172048
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O R ety NN D
17:01:02 01.05.2021 17:26:23 01.05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n41 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm  Offset 19,1008 Mode Auto Sweep SGL

Caunt 100/100
1 Spurious Emissions 1Avg
30
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]
.
, |
|
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30 dBim L
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jEwe—— ] r PPN PR TRET Fp—"

. Y
2.475 GHz 8004 pts 121 MHz/ 2.595 GHz

2 Result Summai

2475 GHz 2.490 GHz 2.48861 GHz -37.41 dBm
2.490 GHz 2.495 GHz 2.49497 GHz -32.75dBm

2495 GHz 2,496 GHz 2.49599 GHz <1211 dBm
2.496 GHz 2.596 GHz 100.000 kHz 2.49697 GHz 13.41dBm

015200
st N 15 S

17:10:22 01.05.2021

RefLevel 30.00dBm  OMfset 19,1048 Mode Auto Sweep

saL
Count 100/100
1 Spurious Emissions
0
10.d8m !
20 dBr-
: | s

e b = AR
259 Gz 10005 pis 20.5 W/ 2795 G
2 Result Summa:

2580 GHz 2,690 GHz 100000 ki 268893 GHz 1838 dBm 1562 d8

2680 GHz 2591 GHz 1,000 MHz 2.69008 GHz 12.41 dBm 24148

2691 Ghiz 2695 GHz 1,000 MHz 269109 GHz 3015 dBm -24.15d8

2685 GHz 2730 GHz 1,000 MHz 2699711 GHz 36.14 dBm 3128

2750 Ghz 2755 GHz 1,000 MHz 2.79392 GHz 241.90 dBm 16,90 dB

W o

17:27:21 01,05.2021

Channel power -13 dBm > -27.09 dBm (Pass)

Channel power -13 dBm > -27.80 dBm (Pass)

Reflevel 39.10dBm  Offset 19,1048 * RBW 10kHz s6L

RefLevel 39.10dBm  Offset 19.10dB & RBW 10 kHz sGL
- At 1048  SWT__100ms & VBW 30kiz _Mode Sweep Count 100/100 | # Att 10d8 ® SWT__100ms @ VBW 30kHz _Mode Sweep Count 100/100
1ACLR 1Rm Avg
30 o 30 dBi ooy
20 20
10
0 dBar 0 dés
10 10 d8s
20 -20 dBer
nongd] | i
AN Pl o
30 dBa — - - + ' 4 i 30 delin 7
o PRGRTTA
AR Yy et

AW
40 WY"{ = 40 dBay
50 M« f\ie 0

4 ik Mt Mt M Ak mm’\m )
CF 2.495 5 GHz 1001 pts 204,0 kHz/ Span 2.04 MHz | | |CF 2.6905 GHz 1001 pts _ 204.0KkHz/ Span 2.04 MHz |
2 Result Summoar None 2 Result Summor Nonc
Tx1 (Ref) 1,000 MHz -27.09 dBm Tx1 (Ref) 1.000 MHz -27.80 dBm |
Tx Total -27.09 dBm Tx Total -27.80 dBm
PRCTETT r
T R N

17:17:45  01.05.2021

17:32:46 01.05.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133117B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 19,1068

Mode Auto Sweep

S RefLevel 30,00 dBm  OMset 19,10 48

Count 100/100
1 Spurious Emissions

Mode Auto Sweep

17:08:08 01.05.2021

17:26:51 01,085.2021

30 diew
b
10 dm 10 dBm
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SPURIOUS_LINE_ABS 002 |
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s
Ly i " -
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- | y
2.59 Ghz 10005 pts 20.5 MH/ 2.795 Gz
2.475 GHz 8004 pts. 12.1 MHz/ 2.596 GHz 2 Result Summe,
2 Result Summa 1
2590 GHz 2.690 GHz 100.000 kHz 263965 GHz -5.47 dBm -35.47 dB
2475 GHz 2490 GHz 248921 GHz -37.34 dBm 2690 GHz 2691 GHz 1000 MHz 2.60097 GHz -36.26 dBm -26.26 dB
2,490 GHz 2495 GHz 249439 GHz -36.74 dBm 2691 GHz 2695 GHz 1.000 MKz 2.69492 GHz -34.50 dBm -24.50 48
2495 Gz 2496 Gtz 249598 GHz -35.01 dBm 2685 Gfte 2730 Gfe 1.000 MHz 269688 GHz -37.27 dBm -24.27d8B
2.496 GHz 2.596 GHz 100,000 kHz 254560 GHz -6.08 dBm 2790GHe 3795 CHe. 1,000 MHz 279273 GHz 4231 dBm 17.31 48
e DR o UTRT ey - S U
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n41 / 100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00 dBm  Offset 19,1008

Mode Auto Sweep —
Count 100/100
1 Spurious Emissions 1 Avg
0
0
]
o ‘
-10 .l
Il
20 i
30 dBim
|
e |
1
|
50 diim TP S STy e e e preery—T—
2.475 GHz 8004 pts 12.1 MHz/ 2.586 GHz
2 Result Summor

2475 GHz
2490 GHz
2,495 GHz
2.496 GHz

2490 GHz
2495 GHz
2,496 GHz
2.596 GHz

2.49039 GHz
2.49454 GHz
2.49599 GHz
2.49697 GHz

-34.96 dBm

-32.90 dBm
-12.06 dBm
12.96 dBm

Ready

100,000 kHz

PRI
¥ Tsan

11:35:49 03.05.2021

17:34:03 01,05.2021

Reflevel 30.00dBm  Ofset 19,1048 Mode Auto Sweep set
Count 100/100
1 Spurious Emissions
Line US_LINE_ABS_OJ2 55
SPURIOUS_LINE_ABS_002
20
10 dBm =
‘I
20 dBn T
|
N |
. | j
) b
L !
2.59 Ghz 10005 pts 20.5 MH/ 2.795 Gz
2 Result Summa: I
2590 GHz 2690 GHz 100.000 kHz 268908 GHz 12.73 dBm 17.21 dB
2690 GHz 2691 GHz 1,000 Miz 269003 GHz -13.14 dBm 31448
2691 GHz 2695 GHz 1.000 MHz 2.69104 GHz -34.75 dBm -24.75 dB
2695 GHz 1790 GHz 1.000 MHz 269597 GHz 40,62 dBm 276248
2.790 GHz 2.795 GHz 1,000 MHz 279087 GHz 4231 dBm 1731 dB
[ = o
T

Channel power -13 dBm > -27.66 dBm (Pass)

Reflevel 39.10dBm  Offset 19,1008 ® RBW 10kHz

- At

10dB * SWT

1ACR
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100 ms ® VBW 30 kHz

Mode Sweep
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Count
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CF2.4955GHz

1001 pts

203.0 kHz/.

Span 2.04 MHz

2 Result Summa:

Tl (Ref)

1.000 MHz

None

-27.66 dBm

Tx Total

-27.66 dBm

17:20:03 01.05.2021

Heady
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 19,1068

30 dien

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

Ref Level 30.00dBm  OMfset 10,1048

Mode Auto Sweep

PO T e T

ARy

T T

ann

PP ey

SPURIGUS_LINE ABS 002

2.475 GH:

121 MH2/

2,596 GHz

2 Result Summa

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

17:22:81

2.490 GHz
2495 GHz
2496 GHz
2.596 GHz

100,000 kHz

2.48950 GHz
2.492 80 GHz
2.49596 GHz
2.56199 GHz

-37.63 dBm
-37.50 dBm
-35.86 dBm

-8.84 dBm

-12.63 dB

01.05.2021
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2.59 Ghz 10005 pts 20.5 MH/ 2.795 Gz
2 Result Summa: I
2590 GHz 2.690 GHz 100.000 kHz 265714 GHz 7.9 df -37.99d8
2690 GHz 2691 GHz 1,000 MHz 269094 GHz 37.21 dBm 27.714d8
2691 GHz 2,695 GHz 1.000 MHz 2.69438 GHz -36.74 dBm -26.74 dB
2685 GHz 2,790 GHz 1.000 Mz 269730 GHz -36.38 dBm -2338dB
2790 GHz 2.795 GHz 1.000 MHz 279267 GHz -42.42 dB -17.42 dB
pesty e
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SPORTON LAB. FC

C RADIO TEST REPORT

Report No. : FG133117B

FR1 n41 / 100MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 13,1008 Made

Auto Sweep sGL RefLevel 30.00d8m Offset 19.10d8 Meode Auto Sweep S6L
Caunt 100/100 Count 100/100
—
Limit Check Phss it Cheek 55
Line _SPURJOUS_LINE_ABS_od2 phes ine US_LINE_ABS, 55
304 ¥ ¥ {PRIBUs_Une_ABS_002
20 20
10 dBmr 10 dBm
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- utytorsth L
10 7 & it T o 2 VR
R P T P T T TRy | gt b e
.- | 20 dBnr
P8BS e xes o2 I
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- J ‘ —
50
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 12.1 MHz/ 2.596 GHz 2 Result Summe,
2 Result Summa
3 2.590 GHz 2.690 GHz 100.000 kHz 2.660 29 GHz -6.27 dBm -36.27 dB
2475 GHz 2490 GHz 1.000 MHz 248634 GHz 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz -30.89 dBm -20.89 dB
2,490 GHz 2495 GHz 1.000 Mz 249332 GHz 2691 GHz 2,695 GHz 1.000 MKz 2.69422 GHz -33.19 dBm -23.19.d8
2495 Ghr 2.496 GHz 1.000 Mz 249596 GHz 2695 GHz 2,750 GHz 1.000 MHz 2.69626 GHz -35.23 dBm 22234l
2.496 GHz 2.596 GHz 100.000 kHz 2.557 89 GHz 2790 GHz 2,795 GHz. 1,000 MHz 2.79111 GHz 42.28 dBm 17.28dB

17:24:22 01.05.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133117B

Conducted Spurious Emission

FR1 n41 / 20MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Line SPUR|OUS UNE ABS 0d2

Ref Level 0.00dBm  Offset 19,1008 Mode Auto Sweep

561 Ref Level Q.00dBm  Offset 191048
Count 100/100

lous une ABs 0dy

Mode Auto Sweep

6L

Count 100/100

10 B

20

SPURIOUS_LINE | ABS_002.

SPURIOUS_UNE |ABS 002

13:40:04 01.05.2021

13:41:22 01.05.2021

a0 40
g T g P *M"‘"‘ e || b et *"MM ~
60 &0
70 dBm 70 dBon
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan |
30,000 MHz 1.000 GHz 1,000 MHz 34.00025 MHz -45.55 dBm -20.55 dB 30,000 MHz 1.000 GHz 1.000 MHz 32.78805 MHz -45.70 dBm
1.000 GHz 2475 GHr 1,000 MHz 2.44864 GHz -47.00 dBm -22.00dB 1.000 GHz 2475 GHz 1,000 MHz 245712 GHz -47.22 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.895 26 GHz -46.43 dBm -21.43d8 2.795 GHz 3.000 GHz 1.000 MHz 298814 GHz -86.42 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.47825 GHz -42.66 dBm -17.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50425 GHz -42.36 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48500 GHz -41.76 dBm -16.76 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49925 GHz -41.94 dBm
10,000 GHz 14,000 GHz 1.000 Mz 10.047 80 GHz -46.02 dBm -21.02 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.044 20 GHz -46.18 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.03040 GHz -44.98 dBm -19.98 dB 14.000 GHz 18.000 GHz 1.000 MHz 1598920 GHz -45.15 dBm
18000 GHr 27,000 GHe 1,000 MHz 22.10087 GHz -39.88 dBm -14.88 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.11212 GHz -40.14 dBm -15.12 dB
soaty D M weaty R o

Highest Channel

1 Spurious Emissions
Limit

Ref Level 0.00dBm  Offset 19,1008 Mode Auto Sweep

561
Count 100/100

10 dBhjRe—SPURIOUS UNE ABS od2

-20

SPURIOUS LINE ABS 002

13:42:35  01.05.2021

-40
- W\"\MMM
B e Il g N A ~
60
70 dBm
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 3157586 MHz -45.41 dBm -20.41 dB
1,000 GHz 2.475 GHr 1,000 MHz 243389 GHz -47.37 dBm 2237 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.97282 GHz -46.50 dBm 2150d
3.000 GHz 7.000 GHz 1.000 MHz 697140 GHz 4251 dBm -1751dB
7,000 GHz 10000 GHe 1,000 MHz 7.498 88 GHz -41.94 dBm -16.94 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 0.00740 GHz -46.18 dBm -21.18dB
14.000 GHz 18.000 GHz 1.000 MHz 1658435 GHz -45.10 dBm -20.10dB
18.000 GHz 27.000 GHz 1.000 MHz 22.084 22 GHz .05 di -15.05 dB
— mmmm =

et

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number

1 An41-93 of 94



seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

Frequency Stability

Test Conditions FR1 n41 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0043
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0070
20 Normal Voltage 0.0000
20 Battery End Point 0.0069

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66

<Main>

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.16 4.64 5.66 6.10 PASS
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL: 886-3-327-3456 Page Number : An66-1 of 47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 3000 B Offset 12,0345 = AnBW 20 MHz
- an 3000 MessTime 656

QPSK
e
E

120308 = AnBW 20 Mz
3008 Meas Time 65 ms
CDF
S
1E-
Y " 5
a3 ¥
i ¥
1E :
\I
IE04 - 108 ;
i
| |
|
G i7aseH iean Pwr + 20,00 d8 ||| G 1745 G Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 |2 Result Summ: Samples: 130000 I
23.74 dBm 2812 dBm 4.38 dB 2.00 4B 368 B 4,16 dB 4.40 4B = 2330 dBm 28.18 dBm 4.88 dB 236 dB. 4.18 dB 461 dB 482 d8
[T ] LN wesuring. EEANRENNE oy om0z
16:38:26 30.04.2021 16:38:36 30.04.2021
Ref Level 30,00 dBm  Offset 12.03 dB ® AnBW 20 MHz Ref Level 3000 aBm  Offset 12038 = AnBW 20 MHz
- A 3000 MeasTime  6.5ms - Att 3038 Meas Time  65ms
1 ceoF 150 View
B e
e - 1E =
1 -
| =
\.
i 1E 1
w |
1E04- 1 1604 .
] i
{
i \
; i
G i7aseH iean Pwr + 20,00 d8 ||| G 1745 G Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 |2 Result Summ: Samples: 130000
22.22 dBm 28.06 dBm 5.84 dB 2.90 dB. 49648 566 4B 58448 = 21.87 dBm 28.28 dBm 6.41 dB 3.02 dB 5.16 dB 6.10 dB 540 dB.
oo NNNNNE 2L Ve ONNMEE S
16:38:45 30.04.2021 16:38:55 30.04.2021
RefLevel 3000dBn Offset 120345 = AnBW 20 Mz
- A 0 MessTime  65mms

1604

(CF 1.745 GHz

ean Pur + 20,00 dB
2 Result Surmmi Samples: 130000
19.77 dBm 27.33 dBm 7.56 dB 3.00 4B 5.28 dB 664 dB 7.52d8
[ T
16:39:12 30.04.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.88 9.49 14.30 18.74
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.01 4.91 9.87 9.75 14.93 15.02 19.86 20.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.95 4.96 9.87 9.75 14.90 14.96 19.82 19.98
TEL: 886-3-327-3456 Page Number : An66-3 of 47
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 3000dbm Offset 1203 8 = RBW 100z s
- 008 SWT 1,01 ms = VBW 300z Mase Autosweep Court 1007100
10 f
o .. !
- -
' |
A 1
i T
W
(ARIHTY oo pts i Span 10.0 Mz
3 Marker Tabie
M 1 1.743901 GHz 17.43 dBm ndB 26.0 dBf
m 1 1.742572 GHz 821 dBm nd8 down BW 4.88 MHz
n I 1747 488 Gz 506 dim QFactor 3577
o W8N
ox:01:32 30.04.2021
RefLevel 3000dbm Offset 1203 8 = RBW 100z s Reflevel 30000Bm  Offst 1203 8 = AW 100Kz s
- At 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 300kHz Made Auta Sweep Count 100/100
1 frequency Sweep 1 frequency Sweep
436 o
1 1454000 Gt
0 0
0 - Lot . J . ) - Al
o T 0 7
/ | |
A I 1
Y U gl
f - ¢
A Wl /
fi
oy e e ATY v
(ARIHTY oo pts Wi Span 10.0 Nk || |G 1785 G oot (7] Span 100 Az
3 Marker Tabie 3 Marker Tabie
M 1 1.746998 GHz 13.64 dBm ndB 260 dbl M 1 1.74454 GHz 14.86 dBm nd8 260 dif
m 1 1.742 483 GHz 11.67 dBm nd8 down BW 5.00 MHz m 1.742512 GHz 10.77 dBm ndB down BW 4.91 MHz
12 1 1.747 488 GHz -12.52 dBm Q Factor 3491 12 1 1.747 418 GHz -10.54 dBm Q Factor 3557
O O o N0
o1:02:31 30.04.2021 03:02:39 30.04.2021
Reflevel 30000Bm  Offst 1203 8 = AW 100Kz sa RefLevel 3000dbm Offset 1203 8 = RBW 100z

- an 3009 SWT 301 ms = VBW J00kiiz_Made Auto sweep Court 100/100 | = are 3008 SWT 101 ms ® VBW J00kiz_Made Auto Sweep
1 Fraquency Swaep
W) 13288m Wil
11430200 62 1,785 20000 Gtz
2 2
0 i PR BN 0 . - e
o - ] o, -
/ J
; ot
3 i 7
| L &
v | i ]
f | (]
o] W aml- . ot
(AR 0T pe Gy Span 10.0 Wiz || (G 1785 Gz 00 s ) Span 100 W
2 Marker Toble 2 Marker Toble
] 1 1.743042 GHz 1328 dBm ndb 260 d8 ] 1 1.7452 GHz 10.74 dBm nd 260d8
m 1 1742502 GHe 1281 dBm B down B 2.95 Mz m 1 1742502 GHe 15.46 dim e dawn BW 4,96 MHz
n ' 1747 418 GHz 11,54 dém QFacor 3525 n ' 1747 458 GHz 1631 dém @ Factor 3522

ETT
ey R o M

01:03:02 30.04.2021

01:03:45 30.04.2021

Rescy

I e
W Covanes
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 12.03 0B = REW 100kHz

seL

02:33:50 30.04.2021

- are 3008 SWT 107 ms = VBW J0kitz_ Mode auto Sweep Count 100/100
1742542061
»
. . > o
i
N 1
|
|
T L ul ul
o e L
&7 1745 GHz 001 prs 0 Mz, Span 20.0 MHz
[z Marker Table
M 1 1.742582 GHz 14.86 dBm ndB 26048
n 1 1740035 GHz 11.35 dbm ndB down BW 9.49 MHz
T2 1 1.745 535 GHz _10.96 dBm 0 Factor 1836
T
ey R o M

FR1 n66 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

[2 Marker Table

ultiView *  Spectrum ultiView *  Spectrum
RefLovel 30,00 B Offset 12.03 0B = REW 100kHz RefLovel 30,00 B Offset 12.03 0B = REW 100kHz
- A 3008 SWT 101 ms = VBW 300uiz_Made Auto Sweep - an 3008 SWT 101 ms = VBW 00kiz_Made Auto Sweep
1 Frequency Sweep 1 Frequency Sweep
© S T TS AT o e - 2 .
| |
o j o T
/ |
| i !
T I N
VAR, i iy
— et =
I = Y Y o
' ey Y
&7 1745 GHz 001 prs O W/ Span 20.0 Mz || [GF 1745 Gz 1001 pts o MHz/ Span 20.0 MHz
[z Marker Table

02:34:4% 30.04.2021

02:35:23 30.04.2021

mi 1 1.741 434 GHz 10.51 dBm 8 260 dit M 1 1.746058 GHz 11.31 dBm ndd 260 db
m 1 1.740 045 GHz 1388 dBm nd8 down BW 9.87 MHz m 1 1.740 105 GHz 1383 dBm ndB down BW 9.75 MHz
n 1 1.749 915 Ghz -14.78 dB aFactor 1764 n 1 1749855 GHz -14.33 dbm Qfactor 1791
. 0 [ R
o2t ongszs

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 12.03 0B = REW 100kHz
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seanran as. FCC RADIO TEST REPORT Report No. : FG133117B
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

Occupied Bandwidth

Mode FR1 n66 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.91 13.50 17.90
Mode FR1 n66 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.50 9.27 9.28 14.16 14.13 18.95 18.98
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.49 9.26 9.25 14.18 14.17 18.95 18.96
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
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seanran as. FCC RADIO TEST REPORT Report No. : FG133117B

FR1 n66 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

Conducted Band Edge
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 5SMHz / DFT-S OFDM / PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 5MHz / DFT-S OFDM /

QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.03 6B

Made Sweep

saL RefLevel 30,00 dBm  OMset 12.03 48 Mode Sweep saL
Count 100/100 Count 100/100
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2 Result Ssumma T

01:07:85 30.04.2021

1700 Gt 1,709 GHz 1.000 Mitz 1.70582 GHz ~27.95 dBm -14.95 dB 1775.GH 1780GH 100,000 ki 1.77964 GH; .84 B .16 dB
1.709GHz 1.710GHz 50000 kHz 1.71000 GHz -16.02 dBm -3.02d8 1780Ghr 1781 Ghlr 50,000 it 178000 GHz 3645 dBm -3.45 dB
1710 GH: 1715 GHz 100,000 kHz 1.71030 GHz 21.06 dBm -8.94 dB V781 i 10 cHe 00 it 178387 GHz 2794 dBm 149048
P .
00:29:43  30.04.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.03 B Ref Level 30.00dBm  Offset 12.03 d8.

Mode Sweep 6L
Count 100/100
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Mode Sweep

s6L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Multiv Spectru Multivie
Ref Level 30.00 dBm  Offset 12.03 db Made Sweep. SGL Ref Level 30.00dBm Offset 12.03 dB Mode Sweep s6L
Count 100/100 Count 100/100
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2 Result Summar 2 Result Summa
1.700 Gt 1.709 GH 1.000 Mt 1.706.22 GHz ~28.75 dBm -15.75 dB 775 GH 780 G 100,000 kH, 1.77966 GHz 20.10dBm .90
1.709GHz 1.710GHz 50000 kHz 1.71000 GHz -16.02 dBm -3.02dB 1780 6He 1781 Ghlr 50,000 it 1.78000 GHz 17.61 dBm 46148
1710 GH: 1715 GHz 100,000 kHz 1.71033 GHz 20.42 dBm -9.58 dB 1781 o 1790 ot 1,000 Mtz 178379 GH: 2874 dBm 1574 B
re DN S =

00:53:47  30.04.2021

01:08:27 30.04.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.03 B

Made Sweep

SGL
Count 100/100

Ref Level 30.00dBm  Offset 12.03 d8.

Mode Sweep

s6L
Count 100/100
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01:11:55 30.04.2021
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2 Result Summar 2 Result Summat
1.700 GHr 1709 GHz 1.000 MHz 1.70900 GHz -31.50 dém -13.50 cB 1.775 GHz 1.780 GHz 100,000 kHz 1.77814 GHz 7.86 dBm -22.14.d8
1.709 GHz 1.710 GHz 50,000 ki 1.71000 GHz -30.11 dBm -17.11 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz 29.27 dBm -16.27 dB
1.710GHz 1.715 GHz 100,000 kiiz 171410 GHz 7.72 dBm 2228 dB 1781 e 1750 cHe 1000 M 178102 GHz 28,61 dBm 1561 dB
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 12.03 B Made Sweep
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133117B

FR1 n66 / 5MHz / DFT-S OFDM / 256QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

Ref Level 3000 dBm  Offset 12.03 6B

Made Sweep

6L

Ref Level 30.00dBm  OMfset 12.03 dB.

Mode Sweep

6L

Count 100/100

2 Result Summa
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00:55:01 30.04.2021

01:08:36 30.04.2021
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1.709 GHz 1.710GHz 50,000 kHz 1.71000 GHz -20.38 dBm -7.38dB 1.780 GH 1.781 GH 50000 kH; 1.78000 GHz -20.37 dBm -137d8
1.710 GHz 1715 GHz 100,000 kHz 1.71035 GHz 17.27 dBm 1273 dB 1781 o 1790 ot 1000 Mis 178394 GHz 3319 dBm 2019 dB

peo NN =

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.03 B

Made Sweep

SGL
Count 100/100

Ref Level 30.00dBm  Offset 12.03 d8.

Mode Sweep

s6L
Count 100/100
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01:10:09  30.04.2021
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No

. FG133117B

FR1 n66 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Aultiv
Ref Level 3000 dBm  Offset 1203 B et

Made Sweep
Count 100/100

Ref Level 30.00dBm  OMfset 12.03 dB.

Mode Sweep

6L

Count 100/100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

Lowest Band Edge / 1RBO

FR1 n66 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.03 6B

Made Sweep

o Reflevel 30.00cBm Offset 12.03 d& Mode Sweep set
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1.700 Gt 1.709 GH 1.000 Mt 1.70119 GHz -30.25 dBm -17.25 dB 770 GH 780 G 100,000 kH, 1.77955 GHz 21.60 dBm 20 d
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rety [ 0 ey [ ]
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Channel power -13 dBm > -16.21 dBm (Pass)

Channel power -13 dBm > -18.78 dBm (Pass)
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Tx Total -16.21 dBm Tx Total -18.78 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133117B

FR1 n66 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 12.03 o Made Sweep saL

Count 100/100

1 Spurious Emissions

Ref Level 30.00dBm  Offset 12.03 d8.

Mode Sweep
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Count 100/100
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1.709 Gz 1710GHz 100,000 kitz 1.70999 GHz -28.02 dBm -15.02 dB 1780 GHe 1781 GHe 100.000 kHz 178093 GHz -29.59 dBm 16.59dB
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